Electronic Filing - Received, Clerk's Office, October 20, 2008

APPENDIX D

PUMP TECHNICAL INFORMATION



Electronic Filing - Received, Clerk's Office, October 20, 2008

MORRISON

FUMP COMPANY

September 21, 2007

Cathy Busking MPC No. BQ-27151
Busking Engineering

627 S. Euclid Avenue

Oak Park, IL 60304

RE: MORRISON BUDGET QUOTE NO. 27151
MWRDGC Effluent Pumps

Dear Cathy,

Morrison Pump Company is pleased to provide this Budget Quotation for Pump Equipment for the
MWRDGC Effluent Pumping Project, as per our pump selection emailed to you on September 11, 2007.
Pumps are per typical municipal, final effluent pump specifications, and per Hydraulic Institute Standards.

Specifications are attached.
[...]
Electrician to replace UV lamps 2 8 16 $165.00 $137,657 23.17 $3,189,516
per week per week
Operator for lamp cleaning/inspectio 2 40 80 $165.00 $688,286 23.17 $15,947,580
per week per week
Labor - Operator 2 8 16 $95.00 $395,200 23.17 $9,156,784
per day per day
Subtotal $1,233,400 $28,577,878
*Annual Maintenance Costs based on - (a) operation for 9 months (March thru November); (b) based on 365 days only for lamp replacement.
Construction Cost of % for Annual Parts & Number of Units Present Worth
New Equip. & Piping Supplies Replaced per Year | Cost per Unit | Annual Cost Factor Present Worth
®) (%) (%) (%)
PARTS AND SUPPLIES
Parts and Supplies 5,662,843 5% $283,142 23.17 $6,560,404
Lamp (replacement) 1680 $215.00 $361,200 23.17 $8,369,004
Ballast (replacement) 336 $877.50 $294,840 23.17 $6,831,443
Quartz sleeve (replacement) 168 $338.00 $56,784 23.17 $1,315,685
Scraper wiper (replacement) 560 $40.00 $22,400 23.17 $519,008
Subtotal $1,018,366 $23,595,544
UV System Total Annual O&M $3,491,313
UV System Total Present Worth O&M Cost $80,893,726
Project Grand Total Annual O&M $4,520,000

$104,600,000

lofl




Electronic Filing - Received, Clerk's Office, October 20, 2008

A. CWRP ComEd Service

INSTALLED COST
DIVISION ITEM DESCRIPTION UNITS| NO. | UNIT COST TOTAL
1 General Requirements LS 1 $7,500
16 Substation Modifications
TSS-85 Protective Device Adjustment LS 1 $ 50,000.00 | $ 50,000.00
SUBTOTAL $57,500
GC Markup on Subs @ 5% (except for General Conditions) $2,875
Subtotal $60,375
Escalation to Midpoint of Construction @ 0% $0
Subtotal $60,375
Contractor OH&P @ 15% $9,056
Subtotal $69,431
Planning Level Contingency @ 30% $20,829
Subtotal $90,261
Misc. Capital Costs
Legal and Fiscal Fees @ 15% $13,539
Engineering Fees including CM @ 20% $18,052
Subtotal $31,591
CWRP COMED SERVICE IMPROVEMENTS PROJECT TOTAL $130,000




Electronic Filing - Received, Clerk's Office, October 20, 2008

DISINFECTION COST STUDY
HYDRAULIC EVALUATION

FOR

METROPOLITAN WATER RECLAMATION
DISTRICT OF GREATER CHICAGO

STICKNEY WATER RECLAMATION PLANT

TECHNICAL MEMORANDUM

June 2, 2008

Prepared By

303 EAST WACKER DRIVE, SUITE 600
CHICAGO, ILLINOIS 60601

MWRDGC Project No. 07-026-2P
CTE Project No. 60040695




Electronic Filing - Received, Clerk's Office, October 20, 2008

TABLE OF CONTENTS

1 INTRODUGCTION ...ttt ns s ssnssnnsnnnnnnes 1
1.1 1O o= Tox 1 Y= TSR 1

2 PROPOSED FACILITIES ...ttt 2
2.1 Key Considerations for Design Development..............cooooviiiiiiiiiiii e, 2
2.1.1 Site CONSIIAINTS .....ceiiiiiiiiiiiii ettt e e e e e e e e e e e 2
2.1.2 Hydraulic Constraints/Need for Additional PUmpIiNg ..........ccccccvvviiiiiiiiiiieennnnn. 5

3 HYDRAULIC ANALYSIS OF THE UV DISINFECTION FACILITIES ...........cvvvveee 6
3.1 (O o= Tod 1 L= USSP 6
3.2 OVEIVIEW...... ettt e ettt e e e e et e e e e e e eneeee e 6
3.3 1S 0 o] o] (T o PSR 6
3.4 RESUILS. ... 7

4 UV DISINFECTION FACILITIES. ....oiiiiiiiiieiiiiiieeieeeieiesieeeeesieeseeenesenennneennnnnnnnnennes 10
4.1 2 7= Tod (o |0 10 | o [ 10
4.2 BaSIS Of DESIGN .....uiiieeei et ean s 11
4.2.1 Proposed Design Criteria for UV Disinfection Equipment...............ccc..eee.. 11
o 0] o To 1T <To I I Y o 11 | 12
4.2.3 Proposed Basis of DeSIgN CHEa. ......ciieeeieeeeiiiiaee e 12

5 LOW LIFT PUMP STATION ...ooiiiiiiiiiiiiiiiiieiiieeeeeeeseeeeseesssesenessssssssnsnsssennennnnnnnnne 14
51 P UM D T ettt e et a et eeea s 14
5.2 BaSIS Of DESIGN .....uiiiee e e e aae s 14
5.3 Proposed Operational DeSCHPLON ..........iii i 15
54 PropoSed LAYOUL.......ooieiieeeeiiie e e e e 15

6 SUMMARY e 16

LIST OF TABLES

Table 1 - Theoretical Water Surface Elevation Assuming All Gravity Flow, Existing

CONAITIONS ...t 5
Table 2 - Summary of Proposed WSE including UV Disinfection Facilities....................... 8
Table 3 — Design Parameters for UV Disinfection Unit at NSWRP ...........cccccceiiieiiinnne. 12
Table 4 - Low Lift Pump Station Basis 0f DeSIgN .........ccovieiiiiiiiiiiiiiie e 14
Table 5 - Summary of PUMP OPEration ...........cooviiiiiiiiie e e e 15

LIST OF FIGURES

Figure 1 — Proposed Site Plan ..o e e e 4
Figure 2 — Hydraulic Profile through UV Disinfection Facilities..............cccccooviieviinieiiinnnnn.. 9



Electronic Filing - Received, Clerk's Office, October 20, 2008

LIST OF APPENDICES

Appendix A Site Plan from SWRP Master Plan

Appendix B Selected Pages from Chicago Underflow Plan Detailed Design Report
(USACE, 1999)

Appendix C  Proposed Layout of Low Lift Pump Station



Electronic Filing - Received, Clerk's Office, October 20, 2008

1 INTRODUCTION

This technical memorandum has been developed as part of the Preliminary Cost Opinion
for Ultraviolet (UV) Disinfection Facilities Study at the Metropolitan Water Reclamation
District of Greater Chicago’'s (MWRDGC, or District) Stickney Water Reclamation Plant
(SWRP) in lllinois. This memorandum continues the work that began in TM1-WQ which
was developed previously as part of a Water Quality (WQ) Strategy for affected Chicago
Area Waterways.

The TM1-WQ documented the results of a Consoer Townsend Envirodyne Engineers
(CTE) study of effluent disinfection alternatives for the District's North Side, Calumet and
Stickney WRPs. Based on economic and non-economic evaluation of alternatives, ozone
disinfection and UV disinfection were selected and study-level basis of design and cost
estimates were developed. Both alternatives were developed including three components:
a low lift pump station, a tertiary filter facility, and a UV or ozone disinfection facility. The
need for tertiary filtration to support disinfection was based on limited sampling that
showed transmittance values less than the IEPA minimum of 65% and energy savings with
a less turbid flow stream. Because of the limited available information, the estimates that
were developed were broken into two alternatives for each disinfection technology: one
with tertiary filters and one without tertiary filters. In both cases, a low lift pump station was
included based on conceptual level evaluations of the available hydraulic driving head for
the existing and proposed conditions.

Subsequent to the TM1-WQ evaluation, additional transmittance data was obtained and
the District requested that the costs be further developed without including tertiary
filtration. This additional evaluation is also based on the comments received from the
United Stated Environmental Protection Agency (USEPA) as part of the Use Attainability
Analysis (UAA) evaluations, and new information obtained since the previous work.

1.1 Objective
The primary objectives of the evaluation presented in this technical memorandum are:

To update the hydraulic evaluation conducted during the preparation of TM-1WQ
To develop the hydraulic basis of design for further evaluation and development of
the conceptual design of UV disinfection facilities

To determine the need for a low lift pump station with the addition UV disinfection
facilities both prior to and after the potential addition of tertiary filters

For the purposes of the Disinfection Cost Study, sound engineering judgment will be used
to make assumptions regarding the most likely arrangement of the proposed facilities
based on the current status of the future planned improvements to the SWRP.

In the following discussion, the results of this evaluation are given. The sections that follow
summarize the determination of the process flow through the UV Disinfection Facilities, the
hydraulic profile through the proposed UV Disinfection System, and the details of the Low
Lift Pump Station.



Electronic Filing - Received, Clerk's Office, October 20, 2008

2 PROPOSED FACILITIES

The proposed facilities considered in this study revolve around adding disinfection process
facilities to the existing process train and all associated improvements required due to that
addition. As such, the improvements would include a disinfection facility/building based on
ultraviolet disinfection technology, additional effluent flow conduits and a new plant outfall,
gate structures to redirect flow to the new facilities, and a low lift pump station. Tertiary
filters would not be included, although the proposed disinfection facilities would be
designed to allow the future addition of tertiary filters. The decision to proceed with UV
technology for disinfection was made by the District based on several factors including
track-record of the technology, the need to avoid release of additional chemicals to the
environment such as chlorination byproducts, security concerns related to chlorine use
and storage and the cost comparison between the short-listed disinfection technology
alternatives (ultraviolet treatment and ozonation) performed as part of TM-1WQ. UV
technology was shown to be less costly than ozonation with substantially less concern
regarding byproducts and security compared to chlorination/dechlorination.

2.1 Key Considerations for Design Development
In order to further develop the design for the UV Disinfection Facilities, CTE has reviewed
the basis for the decisions that were incorporated into TM-1WQ in order to confirm the
validity of those decisions. This review has identified several issues that must be
addressed during the conceptual design of the facilities.

2.1.1 Site Constraints

Proposed Treatment Train

Disinfection facilities are usually located at the farthest possible downstream point in the
process treatment train for the reason that the more treatment the effluent receives to
remove both dissolved and suspended contaminants, the more effective the disinfection
process.

One major change from TM-1WQ is the relaxation of the assumed need for tertiary
filtration as part of the disinfection facilities. TM-1WQ presented scenarios with and
without filtration based on the lack of information to demonstrate that filtration was not
required for effective disinfection. For the purposes of this study, it is assumed that tertiary
filtration would not be required in the near term. However, if tertiary filtration is
implemented in the future, it would be beneficial for filtration to occur prior to disinfection to
leverage the benefits of lower suspended solids and BOD concentrations that would make
disinfection both more efficient and potentially allow the UV facilities to be downsized.

Space
Appendix A shows the proposed future site plan from the SWRP Master Plan as included

in TM1-WQ. The TM1-WQ allocated space in the southwest area of the existing site for
disinfection and tertiary filtration due to the amount of available open space and the
relative proximity to the Ship and Sanitary Canal (SSC). However, this would require an
extensive effluent conduit to convey flow from near the Pump and Blower Building nearly
1,500 LF to this location and a new effluent outfall into the SSC. Also, the majority of the
space needs in this location are allocated to future tertiary filtration. The filter space
allocated is based on denitrification media filtration at 1.5 gpm/sf. Although other filtration
technologies are available with smaller space requirements, it is prudent at this time to
assume denitrification filtration for planning purposes.



Electronic Filing - Received, Clerk's Office, October 20, 2008

In consideration of these points, the location provided in TM-1WQ is recommended as it
provides sufficient open space for the new facilities as well as provides flexibility for future
implementation of tertiary filters is so required. The arrangement of the new facilities in the
south-west area of the plant has been altered from TM-1WQ to provide for better usage of

the site, as shown in Figure 1.



0:\P60040695\Canstructs\07—026—2P\Hydraulic TM\Figure_2.DWG 6/2/2008 9:39 AM

PLOT DATE: 6/2/2008 9:41 AM PLOTTED BY: WORTH, SELINA

RESERVED FOR FUTURE
PRIMARY SETTLING TANKS

FUTURE FILTER
INFLUENT CONDUIT

FUTURE FILTER
EFFLUENT CONDUIT

RESERVED FOR FUTURE
TERTIARY AND DENITRIFICATION
FILTRATION FACILITIES

Lombard Ave.

|
|
|
|
|
|
|

unoee
CoNsTRUCTLON \

&,

— (—— L (i
| 1 FT ETTTTT V T 1 } ] D
L e
N\ [ EOOCOSSOCpRELMINARY ==r0E=
Ir ram = SETTLING. TANKS JSEARRRESECE
| HLLLLLLL LLLLLLAWL;LL%L
LOW LIFT PUMP STATION [ — =
DIVERSION JUNCTION TO EFFLUENT CONDUIT s e e i
UV DISINFECTION FACILITIES ” E#:ﬁ;%; | @:‘ﬁﬁ
£ T N m TTTWTTW H
%Dj:
] [Eiminjism === 8
_ — — _— ~ LI':' == (=1
— c— bt 14 - —'| 0" Sirest %,;jﬂ
' = \ e
= o= — ) P
e W LIFT \ oSl
== PUMP STATION i\ =
L E: |== \»«/*/ )
—
UV DISINFECTION BUILDING
= \eare \
- o
\4
/*/‘ \‘
_
§ h)
\ - e S
L — ] -
(ite \ */ —
- — — | -
\/‘/‘ — I ' /‘/‘ =
N ) ) =
| -
L//,i e
kg -~ <
< - #
e CONDUIT TO LOW
. = LIFT PUMP STATION
° = AND DISINFECTION
. FACILITIES _
A -
- ]
° —
\
o
— &5\'\\?
— N
3
/ Q,N\\“
® \
d
( \
I~ ﬁ FINAL EFFLUENT
9 CONDUIT AND
/ / OUTFALL

Date

Appr.

|
I

&
— < AERATED GRIT,
CHAMBERS ]
o
— ==
=N\
o - @ @
- Y ;/@
s ° &
o= Zo O
e
P = 1\
/‘/‘
GATS /‘/‘
/‘/‘
/ «
JUNCTION
CHAMBER NO. 1
-0
>
e
\
\
OUTFALL -~

=7

PRELIMINARY COPY

NOTE: This document is preliminary only and
is not intended for any purpose except review
and comment by the owner and its agents.

Description

Rev.

MWRD Assistant Chief Engineer

Approved:

Correct:

ENG

OF GREATER CHICAGO

Checked by:

XX
Reviewed by:

XX
Scale:
1:100

METROPOLITAN WATER RECLAMATION DISTRICT

Designed by:

XX

Drawn by:

MB

Date:
kJUN 2008

|

SWRP
SITE PLAN

UV DISINFECTION COST STUDY

STICKNEY WATER RECLAMATION PLANT
CONTRACT O7—026—2P

|

Sheet Number:

FIGURE 1

Page Number: XX




Electronic Filing - Received, Clerk's Office, October 20, 2008

2.1.2 Hydraulic Constraints/Need for Additional Pumping

The final key consideration for development of the potential disinfection facilities at SWRP
is the hydraulic constraints that may limit the ability to convey flow through the facilities by
gravity. CTE has completed hydraulic evaluations to estimate the headloss through the
UV Disinfection Facilities including the required conduits to evaluate the ability to flow
through the proposed facilities by gravity.

The flow through the SWRP is currently via gravity from Aeration Batteries A, B, C and D,
underneath the Pump and Blower Building to the plant outfall discharging into the Ship and
Sanitary Canal (SSC). The existing hydraulic condition was analyzed from the existing
effluent aerator downstream of Battery B, as this represents a hydraulic break point, to the
outfall in order to determine the head available for the disinfection facilities. CTE
conducted this hydraulic evaluation based on three assumptions:

1. A water surface elevation (WSE) of 3.5 ft CCD in the SSC based on the hydraulic
profile from the Contract 78-102-EP, West-Southwest Treatment Works, February,
1985" was used as the historical hydraulic basis of design for the existing facilities.
This does not meet the 100-year flood requirements.

2. Secondary effluent to the new disinfection facilities would be diverted through a
new junction chamber located just downstream of the Pump and Blower Building,
at a point approximately 800-ft upstream of the outfall. At this location, secondary
effluent from all Aeration Batteries (A, B, C & D) could be diverted to the new
facilities.

3. Peak flow of 1,440 MGD was used to size the hydraulic conduits.
The difference between the water surface elevation at the Pump and Blower house and
the historical water surface elevation in the SSC is the head available to convey flow
through the new disinfection facilities by gravity. Table 1 presents the results of that
evaluation.

Table 1 - Theoretical Water Surface Elevation Assuming All Gravity Flow, Existing

Conditions
Location WSE
WSE just downstream of Pump and Blower House 5.45
WSE in SSC, taken from 1985 Hydraulic Profiles max water elevation 3.50
Available head, ft. 1.95

Note: All WSE in Chicago City Datum (CCD).

Per Table 1, only 1.95 ft of head is available to convey flow through the proposed
disinfection facilities by gravity under previous hydraulic analysis conditions. Without
tertiary filters, the headloss through the UV disinfection facilities, including associated flow